EAST GOSHEN MUNICIPAL AUTHORITY
May 13, 2024
7:00

e CALLTO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE
o Ask if anyone will be taping the meeting

¢ CHAIRMAN’S REPORT/OTHER MEMBERS’ REPORTS

o SEWER REPORTS
o Director of Public Work’s Report
o Pennoni Engineer’s Report
o Big Fish Environmental Report

e APPROVAL OF MINUTES
o April 8, 2024

APPROVAL OF INVOICES

Company invoice # Amount Paid?
Pennoni 1221069 $123.00
Pennoni 1221070 | $1,571.25
Pennoni 1221071 | $4,015.50
Pennoni 1221072 | $1,509.50
Zook’s Concrete Pumping 1537 $575.00 yes
CB Dombach & Son 4179 $800.00 yes
Gawthrop Greenwood 288540 $431.00 yes
Gawthrop Greenwood 290046 $475.50

o LIAISON REPORTS

e FINANCIAL REPORTS
o April 2024
[...]
Generator #2 Replacement — Public Works has constructed the concrete pad expansion for the generator, and
the generator was delivered to the RCSTP on April 8. Electrical work and setting of the generator on the concrete
pad is being scheduled with Lenni.

Christiana Executive Campus
121 Continental Drive, Suite 207 T: 302-655-4451 Www.pennoni.com

Newark, DE 19713 Page 1 of 2



EGMAU24001 Engineer's Report
East Goshen Municipal Authority May 9, 2024 Page 2 of 2

]

Influent BOD Loadings — As requested by the Municipal Authority at the April MA meeting, Pennoni evaluated
the influent BOD loadings for January to March 2024 as compared to the influent BOD concentrations in 2023.
See the attached tables for the BOD loading data for January to March 2024 and for all months in 2023. It was
observed that the influent daily BOD concentrations were unusually high in March 2024, with the daily average
concentration being about 420 mg/L. The 2023 daily average influent BOD concentration was about 275 mg/L,
and about 270 mg/L for January and February 2024.

Sanitary Sewer Pipe Rehab

Chester Creek Sewer Rehab — As of April 30, the Contractor, Insituform, is substantially complete all work. We
received the pre and post videos of the pipe relining work on May 8 and are currently reviewing the videos. It
initially appears that punchlist work is required in the segment of pipe that was pipe lined to clean up the rough
lateral reinstatements. We will coordinate with the Contractor accordingly.

Supplee Valley Pipe Lining — The next sewer rehabilitation project is planned to be installation of cured-in-place
pipe liners in the remaining un-lined sewers in Supplee Valley. The sewers have been televised. Public Works
will provide the videos to Pennoni for review, and we will then prepare a bid document. The goal is to construct
this work by the end of 2024.

New Connections

[ ]

Millstone Meadows (1010 Hershey Mill Road) = The Chester County Conservation District questioned portions
of the proposed sanitary sewer main routing in their review of the project plans to avoid proposed stormwater
features. We are coordinating with the design consultant to revise accordingly to the extent feasible.

301 Reservoir Road (5-Lot Residential Subdivision) — We received a revised Land Development Plan submission
that is currently being reviewed.

1712 E. Boot Road — No activity by Pennoni since our last report. The service piping was previously installed,
but we are not aware that the grinder pump has been installed.

14 Reservoir Road — We prepared the Sewage Facilities Planning Mailer and submitted it to the design
consultant, who stated that they submitted it to PADEP on March 5. However, the design consultant contacted
the Township on April 15 to inquire about the PADEP submission status. We followed up with the design
consultant to confirm that they did actually submit the Sewage Facilities Planning Mailer on March 5, but we
have not yet received a response.

END OF REPORT



Organic Loading Sampling Data

A B C=AxBx834
BOD, Flow Daily | Monthly
Date of Sample BODs | Average
(me/ly | (MGDY |\ dayy | (bsiday)
1/2/2024 385 0.452 1,451
1/9/2024 396 0.696 2,299
1/16/2024 134 0.457 511
1/23/2024 245 0.339 693
1/30/2024 138 0.424 488 1,088
2/6/2024 110 0.319 293
2/13/2024 339 0.450 1,272
2/20/2024 370 0.357 1,101
2/27/2024 888
3/5/2024 380 0.405 1,284
3/12/2024 375 0.408 1,276
3/19/2024 543 (0.394 1,782
3/26/2024 375 0.500 1,564 1,476




Table 2

Organic Loading Sampling Data
A B C=AxBx834
BOD; Fiow | Daily BOD | Monthly
Date of Sample Average
(mg/L) (MGD) (Ibs/day) (Ibs/day)
1/3/2023 247 0.417 858
1/10/2023 229 0.478 913
1/17/2023 186 0.377 585
1/24/2023 112 0.419 391
1/31/2023 218 0.448 815 713
2/7/2023 254 0.389 824
2/14/2023 275 0.414 949
2/21/2023 296 0.425 1,050
2/28/2023 319 0.419 1,114 984
3/7/2023 270 0.396 893
3/14/2023 220 0.475 872
3/21/2023 235 0.434 851
3/28/2023 320 0.405 1,080 924
4/4/2023 258 0.412 886
4/11/2023 331 0.394 1,089
4/18/2023 271 0.359 812
4/25/2023 240 0.363 726 878
5/2/2023 234 0.374 729
519/2023 245 0.307 626
5/16/2023 350 0.367 1,072
5/23/2023 334 0.405 1,128 889
6/6/2023 285 0.390 926
6/12/2023 304 0.402 1,019
6/20/2023 339 0.360 1,019
6/27/2023 252 0.419 881 961
7/5/2023 302 0.408 1,028
7/11/2023 242 0.349 705
7/18/2023 329 0.394 1,081
7/25/2023 134 0.463 517 833
8/1/2023 206 0.357 612
8/8/2023 150 0.371 588
8/15/2023 182 0.317 480
8/22/2023 285 0.394 936
8/29/2023 211 0.356 626 649




Table 2

Organic Loading Sampling Data
A B C=AxBx834
Date of Samol BOD, Flow Daily BOD; Z’I"“ﬂ‘ly
Ate of Sample (mg/L) (MGD) (Ibs/day) (1;;:1?;
9/6/2023 215 0.360 045
9/12/2023 241 0.362 727
9/19/2023 246 0.343 704
9/26/2023 615 0.409 2,097 1,043
10/3/2023 679 0.370 2,098
10/10/2023 299 0.374 932
10/17/2023 181 0.382 576
10/26/2023 220 0.354 649
10/31/2023 321 0.339 907 1,032
11/7/2023 495 0.386 1,592
11/14/2023 741 0.370 2,289
11/21/2023 659 0.480 2,638
11/28/2023 794 0.384 2,542 2,265
12/5/2023 609 0.435 2,211
12/14/2023 367 0.394 1,207
12/22/2023 338 0.396 1,116
12/26/2023 287 0.481 1,150 1,421
1,158




=

Executive Summar

j[@

Environmental Services Inc.

Fish

RCSTP Monthly Operations Report

May 2024

The Ridley Creek sewage treatment plant outfall 001 met all effluent limitations regarding water
quality for March 2024. All supplemental reports have been submitted for March 2024. The plant
is anticipated to comply with the discharge effluent limitations for April. Chemical usage utilized
for total alkalinity remained consistent with previous months. Aluminum sulfate solution volumes
increased to an average of 84.7 gallons from the previous standard of 77.7 gallons per day. No
significant mechanical or operational issues were observed during the sludge dewatering
equipment or SBR treatment process. Slydge dewatering experienced no mechanical issues
impacting production. There were two odor complaints during the month. This is due to the rapid
increase in temperatures and the residual left in SBR 1 after using it as an overflow tank during
high-flow events. Measures have been taken to empty the tank and mitigate any further odor

concerns
Table 1
APRIL 2024- Final Effluent - Qutfall 001
Flow (BODS Total Nitrogen 188 NH&N | Total Phosphorus | Fecal Coliform Uhrlaviolet S
NPDES Permlt | MGD Ihs/ Ibs/ Ibsf Ibs/ b | Geo | Geo | FEM |t
Discharge Limitations| Average | mg/L | month | mg/L | month | mg/t [ month | mg/L |month | mg/L | month | Mean | Mesn | Intesity
075 10 62 |Report Report| 10 | 62 | 70 | 4 | 05 3 200 | 1,000
Inst. Max | 20 % 15 | 9 | W4 { Report | Report | Report
Sample Date
April 2, 2024 0933 | 20 | 156 | 519 | 404 | 40 | 31| 010 | 078 | 040 | 078 | 1 |0.0000| NS
April 9, 2024 0446 | 27 | 100 | 682 | 254 | 65 | 42| 010 | 037 [ 049 [ 071 | 1 [00000| NS [ 0003 [ 004
April 16, 204 0449 | 37 | 139 | 643 | 41 | 68 | 255 | 040 | 037 | 040 | 037 | 1 |00000| NS NS | NS
April 23, 2024 0451 | 90 | 339 [ 834 | 314 | 80 [ 300 | 010 [ 038 | OM1 | 041 | 1 00000 NS NS | NS
Average 0570 | 44 [ 183 | 670 | 303 | 63 | 227 | 000 | 048 | 013 | 057 1 NA NA | NA
Minimum 0446 | 20 | 100 | 519 | 241 | 40 [ M2 | 010 | 037 | 040 | 037 | 1 NA NA | MNA

Treatment Process Operation

Table 1 illustrates the final effluent composite sample data reported for outfall 001 for April 2024.
The monthly average total phosphorus was reported as 0.13 mg/L compared to the permit
limitation of 0.50 mg/L. The TSS samples consistently showed single digits. The results remain
below the weekly maximum of 15 mg/L. The monthly average TSS is reported as 6.3 mg/L

compared to the 10 mg/L discharge limitation.

The final effluent test results demonstrate that the biological treatment performed well during April.
The sequencing batch reactors (SBRs) numbered 2, 3, and 4 were in service.




There was no discharge to Applebrook Golf Course (Outfall 002) for April.

Table 2 presents the poliutant data for the influent wastewater collected at the doghouse manhole
during April 2024.

Tahle 2

APRIL 2024 - Influent Wastewaster

Phosphorus,Total,
Flow BODS CBODS i NHAN THN, mg/L. mg/L
Design Basls mgfl | lbsfday | mgfL |lbs/day | mg/L |lbs/day| mg/L |lbs/day| mg/t |lbs/day| mgfL |lbs/day

MGD
Average | 335 | 2,098 | NA NA D 320 | 20010 32 | 200 | 48 301 | a1 57

Sample Date
Apri 2, 2024 0.617 100 | 1024 | 176 o6 172 | 885 | 267 | 137 | 487 | 23 48 | 143
April 9, 2024 04680 | 233 | 909 | 197 | 769 | 243 | 948 | 218 . 8 | 421 | 164 | 59 | 229
hpril 16, 2024 04080 | 407 | 1385 | 300 | L,041 | 430 | 1AB3 | 245 83 534 | 182 | 638 ! 217
Aoril 23, 2024 0.444 288 | 1066 | 270 1 LOGG | 388 | 1437 29 109 | 555 | 206 7 261

Average 0484 | 282 | 1,006 | 237 | 92% | 308 | 1183 ) 256 | 104§ 502 [ W2 | 390 | 234
Minimum 0.408 19¢ %09 1760 | 709 172 | 885 | 218 83 421 164 | 482 | 2.7
Maximum 0.617 | 407 | £385 | 306 | 1,041 | 430 [ 1463 | 294 | 137 | 555 | 156 | 652 | M8

PA DEFP
No activity

Pennoni Associates

The UV system replacement project continues.

Significant Rainfall

During April, there were ten (11) days when rainfall occurred. Significant events occurred on the
following dates:

(4/2) 0.86"
(4/3) 1.42"
(4/4) 1.55"
Total Rainfall for April was 4.89 inches.

Page 2 of 4



Chemical Data

e 3 L April 2024
Chemical - Daily Average Total Monthly
Soda Ash, pounds* 226 7,000
Aluminum Sulfate solution, gal B4.7 2,540
Sludge Dewatering. gal** 19,847 408,177

*21 days of sludge dewatering

** Caustic was slowly put on-line, therefore decreasing daily soda ash consumption fo 0 soda ash per day

There was a decrease of 118,816 gallons of sludge dewatering during the month of April as
compared to March.

Minor Preventative Maintenance

Flushed chemical feed lines to the SBRs.
Cleaned final effluent weir trough daily.
Skimmed surface of disc fiiters daily
Drained and cleaned disc filters bi-weekly.

Cleaned huildings and laboratory.

Major Repairs or Upgrades

4/22 The Gorman Rupp backwash pump on disk filter #2 was replaced.
4/24 UV system was put online for trial run in new channel.

Throughout April SBRs were slowly switched to caustic individually.

Upcoming Repairs or Upgrades

-once the trial run is complete with the UV system, the second light will be placed into the
permanent channel

-Lenni will move the UV control panel to its permanent spot

-Zimmerman will install the jib crane over the UV channel and disassemble the remaining pieces
of the temporary bypass channel.

Page 3 of 4



Flow Data

April 2024
Flow Meter Location Total Volume for Average Daily Daily Maximum
Month, MG Flow, gpd Flow, gpd
influent Wastewater to
Screening Building 13.567 452,230 714,680
influent Wastewater to 16.102 536,730 1168688
SBRs
internal Recycle 2.535 81,774 454,008
Treated Effluent to Disc
Filters 15.5618 517,257 977,080
Final Effluent Discharge 14.479 483,000 933,000

Applebrock Golf Course

No Discharge

No Discharge

No Discharge

The plant hydraulic design loading is 745,000 gpd.

There were 2 high-flow events during April due to rain. They

and 3.

Page 4 of 4

occurred on April 2™




SO~ N U e B =

DRAFT
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY
MEETING MINUTES
April 8, 2024

The East Goshen Township Municipal Authority held their regular meeting on Monday,
April 8, 2024 at 7:00 pm. at the Township Building.

Members in attendance are indicated in BOLD:

Dana Pizarro, Chairman

Walter Wujcik, Vice Chairman

Jack Yahraes

Carmen Battavio

Kevin Cummings

Also in attendance were: Mark Miller (Director of Public Works), Mike Ellis (Pennoni
representative), Michele Truitt (Supervisor), Dave Ware (Finance Director) and Patrick
MecKenna (Attorney).

COMMON ACRONYMS:

ATS — Automatic Transfer Switch

BFES — Big Fish Environmental Services MA- Municipal Authority

BOS — Board of Supervisors NPDES — National Polltant Discharge Elimination System
CB — Conservancy Board PC — Planning Commission

DEP — Department of Envirommental Protection PM — Prevention Maintenance

EPA — Environmental protection Agency PR — Park & Recreation Board

HC — Historical Commission RCSTP — Ridley Creek Sewer Treatment Plant
1&1 — Inflow & Infiliration SBR — Sequencing Batch Reactor

LCSTP — Lockwood Chase Sewer Treatment Plant S50 — Sanitary System Overflow

PWD — Public Works Departiment WAS — Waste Activated Sludge

Call to Order & Pledge of Allegiance

Dana called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.
Dana asked for a moment of silence for our men and women serving in the Military at home and
abroad, and EMTs and first responders.

Dana asked if anyone would be recording the meeting. There was no response.

Chairman’s Report/Other Members Report

Dana reported about the ABC meeting and reviewed the goals he presented.

West Goshen Sewer Authority — Michele attended the meeting. They expect for have the punchlist
done in May and then set up a new punchlist. The first meeting in May they will give a tour of the
pump station. Michele will attend. They reported that the pump has a | year warranty and hasn’t
been used yet but the year is almost done. Carmen explained that he never had a problem with
warranties, They actually start when the pump is turned on.

SEWER REPORTS

1. Director of Public Works, Mark Miller’s report for April 8, 2023.

MA 4-8-24 draft 1



00 ~J O L B 0 B e

A et ot o IR = R P~ R VS TR UV T 0 SO T 6 I YO I NG TN NG T N6 T NG T NG T N Sy SO o UGG UGS VG
— OO NN B~ DO SION  RWR = O W00~ C L B LR e OO

i
o

e
Eap s

Monthly Flows — The average daily flow to West Goshen was 878,047 gallons per day.

Meters: The meters were read on a daily basis. Weather stations reported the wettest month ever.

C.C. Collection:
* All pump stations were visited on a daily basis with no problems to report.
¢ We were very busy doing lateral repairs.
¢ Pipe Data was utilized to clean and televise 20,000L1 of some of our low areas.
¢ We located some holes and half a dozen laterals that we have to go back to look at.

C.C. Interceptor:
¢ Nothing to report at time of agenda printing.

R.C. Collection:
* The two pump stations were visited on a daily basis with no real problems to report.

I&I Work:
e The PWD worked for over a week plugging lines and checking for inflow. Several
manholes were found to be leaking.

Ridley Creek Plant
* Minor repair work done on as-needed basis.
The guys did a good job on the UV system channel.
¢ The outside shower is in service.
o The spare lift station pump that we ordered arrived last week.

Alarms: 14, all caused by power outages
PA 1 Calls: Mark responded to an average of 15 calls per day.

Monthly Rainfall: 6.80”

Lateral Repairs or Caps:
o We currently get notified by residents if they have a sewer problem. The theory was that if
we could, we would go out to plunge the line and clear the blockage. [ would like to explain
some recent issues that have happened over the last month and would really like to get your
input going forward.

2. Pennoni Engineer’s Report dated April 4, 2024

Ridley Creek Sewage Treatment Plant (RCSTP)

¢ Caustic Soda Conversion — No activity by Pennoni since our last report. Once the outdoor
emergency shower is installed, the tank can be put into operation.

MA 4-8-24 draft 2



,_.
O ND L0 =1 O Lh EiY L) DO =

AT (N N (NG B NG TR N T (N T R VP G S VR O SR
N WE = OO o~ W —

LS RS B A T N B (G B
—_— O ND 00~ O

) L2 1
BN ]

L) Lo LD
~] Gy Lh

38

39
40
41
42

We previously prepared a draft O&M Manual for the system that was submitted to the
Township and operator for review. We will set up a meeting to review once the system is
ready for operation so that the Manual can be finalized.

UV Disinfection System —The temporary bypass system remains active.

Public Works performed construction to raise the concrete walls of the UV channel. Concrete
was poured on February 29. Zimmerman completed installation of the finger weir and one
permanent UV module in the permanent channel on March 29. Redirection of flow into the
permanent channel and start-up of that UV module was scheduled for April 3, but it has been
tentatively pushed back to April 8 while awaiting missing module eye shields from Glasco.